5306 300A A77VYUrZ7 STEERING

00000 O 0 O MENU BACK

Re| WM&RES EHmBH &% St =1 RS % 5 =
#
%

NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FrRom ~ UP TO SERIAL NO.| REMARKS
1| 5304 3001 001 [RT7Y)Y Assy STEERING ASSY | 1 |RS-5800A-1
2 | K110 0108 016 |Fil'JLb BOLT 7 [M8x16
3 | 5306 3004 000|7° 74k BRACKET 1
4 | A544 0708 025|%+%y7°29Y)1— BOLT 2 [mM8x25
5 [ A301 0108 003|Fyk NUT 3 [ms
6 | K710 0108 020 |Fik'JLb BOLT 2 [mM8x20
7 | K710 0108 025 |F#k"Jbb BOLT 2 [M8x25
8 | 5304 3028 000|7v47"—Y BOOTS 2
9 | 5305 3011 000|AT7YvY Y+7hA SHAFT 1

10 | 0572 0005 020 |%— KEY 1 |5x5x20

11 | A110 0108 016 | Ik BOLT 1 |M8x16

13 | 5306 3015 000 | A77'Jv4 Y% 7+B SHAFT 1

14 | 3709 1239 000|/7'& Wk BOLT 1
15 | 5306 3021 000 {374 COLUMN 1
16 | 5305 3031 000 [Y\'Y%7' vV BUSHING 1 |BM1815F-26FB
17 | 5319 3021 000 |AUk b HANDLE 1

17-1 5319 3021 100 |H—yn'yh PAD 1
18 | 0350 0151 226 |PW WASHER,PLAIN 1 |12x26x2.3
19 | A303 0112 001]+k NUT 1 |M12 P=1.25

20 [A360 0101 202[sw WASHER,SPRING| 1 |12

21 | 5304 3025 000|440+ TIE ROD 2

22 [ A301 0110 003 [k NUT 2 [m10 right
23 [A301 2110 003 [k NUT 2 [mioL left
24 | 3627 3318 100[)os# —) LINK BALL 2 |RBL10BD right
25 | 5304 3027 000 [)osE - LINK BALL 2 |RBL10BDL left
26 | 0350 0141 022 [PW WASHER PLAIN 4 |10x22%x16

27 [A351 0110 002|UFvh U-NUT 4 |M10

28 | 5229 1275 000 |%+y7’ CAP 1

CM1802 —17— 2009/July




	MENU BACK: 


